
Bank of Questions                     Water supply and Sewerage (Theoretical part) 2021-2022                      Prof. Dr. Shuokr Qarani Aziz 

Kurdistan Regional Government-Iraq   

Salahaddin University-Erbil 

College of Engineering 

Civil Engineering Department 

 

Bank of Questions (2021-2022) 

Date: May 23, 2022 

Subject: Water Supply and Sewerage  

4
th

  year student 

 

Theoretical part (prepared by Prof. Dr. Shuokr Qarani Aziz): 

Q.1) Differentiate between physical and chemical experiments of water.   

Q.2) Show components of elevated tanks. 

Q. 3) Polybutylene pipe has excellent properties for use as water supply pipework, why? 

Q. 4) List advantages of impounded reservoirs in water supply system.  
[...]
Q.44) The population of a city in three consecutive (repeated) years i.e. 1994, 2004 and 2014 was 80 000, 

250 000 and 480 000, respectively. Average water consumption is 300 LPCD. Determine: 1) The 

expected population in 2024 by using logistic curve method, 2) The minimum, average and maximum 

water demand of the city in year 2024. 

 

 



Bank of Questions                     Water supply and Sewerage (Theoretical part) 2021-2022                      Prof. Dr. Shuokr Qarani Aziz 

Q.45) A community   with a population of 40000 has an average water consumption of 0.45 m
3
 per capita 

per day. Noncombustible materials with C factor of 0.8 are used for construction of buildings. Each 

building has five floors.  Area of one floor is 800 m
2
. According to the standards, the fire flow must be 

maintained for 10 h for required fire flow of greater than 8505 L/min.  Hydraulic gradient (S) is 0.018, C 

value of the pipe material is 110, and K= 0.849. Determine: 

1) Total required amount of water during a fire (L/d). 

2) Diameter of the pipe for the total flow. 

 

Q.46 ) The population data for a town is as follows: in 1990=15000, in 2000=18000, and in 2010=20000. 

Required:   

1) Determine the population in the year 2030 by using declining growth method. 

2)  Estimate minimum, average, and maximum water demands for the city in 2030, assume average water 

consumption is 300 LPCD.  

3) Explain water consumption for various uses. 

 

 

Q.47) Water is delivered through a 900 mm diameter steel pipe, with a flow velocity of 108 m/min. The 

pipe line contains a valve which is situated at 1.6  km from the reservoir. Compute Tcr  and the water 

hammer pressure (kg/cm
2
) developed by the closure of the above valve.  The thickness of pipe shell is 22 

mm. Bulk modulus of water 2.07 x10
8
 kg/m

2
.  E of pipe =2.1 x 10

10
 kg/m

2
. 

 

Q.48) A city has a population of 120000. Average daily demand is 320 LPCD. Maximum daily demand is 

200 % of the average demand. Number of tanks=6. Four hourly demand is given in the following 

table.  

Period of day % of demand Period of day % of demand 

12-4 a.m. 20 12-4 p.m. 130 

4-8 a.m. 50 4-8 p.m. 170 

8-12 160 8-12 70 

 

It is required to: 

1) Determine the capacity of one tank (m
3
).                                                                      

2) Show the variation of time (h) versus volume of water (m
3
) for the cumulative demand and the 

cumulative constant supply.  

 



Bank of Questions                     Water supply and Sewerage (Theoretical part) 2021-2022                      Prof. Dr. Shuokr Qarani Aziz 

Q.49) A city has a population of 100000 and is supplied with 144 litres per head per day of water. The 

hourly variation in the demand is given in the following table. Determine the capacity of the tank based 

on the average demands. 

Hours 
Ratio of actual demand with 

average hourly demand 
Hours 

Ratio of actual demand 

with average hourly 

demand 

12 Night -2 A.M. 0.3 12 Noon -2 P.M. 0.5 

2 A.M. - 4 A.M. 0.4 2 P.M. - 4 P.M. 0.6 

4 A.M. - 6 A.M. 1 4 P.M. - 6 P.M. 1.0 

6 A.M. - 8 A.M. 2 6 P.M. - 8 P.M. 1.0 

8 A.M. - 10 A.M. 1.5 8 P.M. - 10 P.M. 1.2 

10 A.M. – 12 

Noon. 

1 
10 P.M. – 12 Night 

0.8 

 

 

Q.50) Table below shows the hourly demand for the maximum daily. Assuming a 24 hour pumping at 

uniform rate. Determine the storage capacity of equalizing reservoir based on average demand. What will 

be the uniform pumping rate? 

Time 

Average hourly 

demand rate 

(L/min) 

Time 

Average hourly 

demand rate 

(L/min) 

Time 

Average hourly 

demand rate 

(L/min) 

12 0 8 20500 4 15500 

1 a.m. 8000 9 22500 5 16000 

2 9000 10 21500 6 16500 

3 10500 11 20000 7 17000 

4 11000 12 18000 8 17000 

5 12000 1 p.m. 16000 9 15000 

6 15000 2 15000 10 12000 

7 17500 3 15000 11 10000 

    12 9000 

 

Q.51) A large service reservoir supplies water to a residential area with population of 60000 persons. 

Average daily consumption is 200 LPCD.  Assume that the maximum daily demand is 1.6 times the 

average demand. Assume velocity = 1.2 m/s. C value is equal to 100. Determine size of the supply pipe 

and S value, use Hazen William's formula.  

 

 

 

 



Bank of Questions                     Water supply and Sewerage (Theoretical part) 2021-2022                      Prof. Dr. Shuokr Qarani Aziz 

 

Q.52) Main pipes of a water distribution 

system are shown in the figure. Average 

daily demand is 250 LPCD. Maximum and 

minimum daily demands of average 

demand are 200 % and 50 %, respectively. 

Maximum demand on hourly basis is     

150 % of the average demand. Height of 

elevated tank at location A=25m. C=100, 

K=0.849. Assume S=0.005 for all pipes. 

Determine: 

1) Diameter of all the pipes (cm). 

2) Available pressure at locations C and G 

(as a head of water). 

 

                                                                                         

 

Q.53) A simplified pipe network is shown below. The water enters the system at node A. C value is equal 

to 100.  Assume QA-B= 0.14374 m
3
/s. In Loop II, QB-D = 0.01391 m

3
/s. Locations of B, C and D are 8 m 

lower than the location of A. Continue calculations until the ΔQ ≤ 0.003 m
3
/s.  

Required: 1) Determine Q at node C, 2) If the residual  head at point C is 16 m as head of water, find the 

required head at point A, and 3) When ΔQ become ≤ 0.003 m
3
/s,  calculate the final Q in the pipes 

without determining HL.                                                                                   

 

 

 

 



Bank of Questions                     Water supply and Sewerage (Theoretical part) 2021-2022                      Prof. Dr. Shuokr Qarani Aziz 

 

Q.54) A simplified water 

distribution system is shown in 

the figure. The water enters the 

system at node A.  Assume 

QA-B and  QB-C are 0.242 m
3
/s 

and 0.094 m
3
/s, respectively. 

Directions of water flow in the 

pipes are shown in the figure. 

Locations of B, C and E are 6 

m lower than the location of A. 

While, locations of D and F 

are 4m higher than location of 

A. For both loops, ΔQ should 

be less than or equal to 0.003 

m
3
/s.    C value=100 and 

K=0.849. Suppose available 

head at A is 40m (as head of 

water). Determine residual  

head at point D. 

 

 

Q55) A simplified pipe 

network is shown in the figure. 

The water enters the system at 

node A. Values of C and K are 

120 and 0.849, respectively. 

Assume QA-B = 2.987 

m3/min, QA-D = 1.813 

m3/min, and QD-C  = 0.314 

m3/min. Continue calculations 

until ΔQ ≤ 0.15 m3/min. 

Calculate HL in all pipes in the 

system. 

 

 

 



Bank of Questions                     Water supply and Sewerage (Theoretical part) 2021-2022                      Prof. Dr. Shuokr Qarani Aziz 

 

Q.56) A typical layout of pipes in 

dead end system is given in the 

figure. The rate of supply is 180 

LPCD and the populations in 

different residential blocks of 

houses are given in the figure 

itself. Peak supply is taken as 2.5 

times the average rate. Elevation 

of the bottom of elevated tank at 

location A is 150 m. while, 

elevations of points A, B, C, and 

D are 130m, 129m, 131m and 

128m, respectively. C=100, 

K=0.849. Assume S=0.005 for 

all pipes. AB, BC, and CD 

lengths are 300m, 400m, and 

500m, respectively. Determine: 

1) Diameter of pipes AB, BC, 

and CD (cm).                              

             

2) Available pressure at 

locations B, C, and  and D (as a 

head of water).      

 

   

 

 

Q.57) A simplified water distribution 

system is shown in the figure. Assume 

QA-B and QB-C are 65 l/s and 52 l/s, 

respectively. Lengths and diameters of 

the pipes are given in the figure. For the 

given loops, ΔQ should be less than or 

equal to 2 L/s. C value=130 and 

K=0.849. Locations of B and C are 3 m 

higher than the location of A. While, 

locations of D and E are 2m lower than 

location of A. Suppose available head at 

A is 30 m (as head of water). It is 

required to:  

1) Calculate ΔQ (L/s).                                  

2) Calculate residual head at point E (m 

as head of water).       

3) Show the final corrected discharges on 

the water distribution system.                    

 

 

  

 



Bank of Questions                     Water supply and Sewerage (Theoretical part) 2021-2022                      Prof. Dr. Shuokr Qarani Aziz 

 

Q.58) Design an intake well on a river side to supply raw water for a water treatment plant. Q average is     

27000 m
3
/d. Q minimum and Q maximum are 13500 m

3
/d and 54000 m

3
/d, respectively.  Two wells are 

proposed. During minimum and average demands one well is in service. While, during maximum demand 

two wells are to be in service. Detention time of water in the well during minimum demand is 15 minutes. 

Effective depth of the tank (well) during minimum demand is 10 m. For suction pipes, assume velocity is 

1.5 m/s for Q minimum. While for penstocks, velocity for Q minimum is 0.6 m/s. Assume velocity for strainers 

is 0.3 m/s for minimum water demand. Area of the openings is equal to 0.5 of area of the screen 

(strainer). 

 

Q.59) A clariflocculator tank (i.e. tank is circular with flocculator in the centre and clarifier is surrounding 

it) treats 5000 000 L/d water. Surface over flow rate is 1000 L/h/ m
2
. Detention times for clarifier and 

flocculation are 180 minutes and 20 minutes, respectively. Depth of flocculation zone is 3m. Power input 

is 0.08 kW. Assume water temperature = 25 
o
C and µ= 0.89*10

-3
 N.s/m

2
. Determine: 

1) Velocity gradient.                                                                                                           

2) Diameter of clarifier (m).                                                                                                            

 

Q.60) A water treatment plant treats 250 m
3
/h of water. Velocity gradient and Gt values are 30 s

-1
 and 

40000, respectively. Dynamic viscosity is 0.89*10
-3

 N.s/m
2
. Depth of water in the flocculator tank is 5m. 

Alum is used at a rate of 20 mg/L for the coagulation process. ρalum=600 kg/m
3
.  Determine:                                                                                                    

1) Diameter of the flocculator tank (m). 

2) Power input (kW). 

3) The storage volume (m
3
) required to provide a minimum of one month supply. 

Q.61) A water treatment-plant has four clarifiers treating 0.175 m
3
/s of water. Each clarifier is 4.88 m 

wide, 24.4 m long, and 4.57 m deep. Concentration of suspended solids in the flocculated water and the 

settled water are 330 mg/L and 27 mg/L, respectively. Concentration of solids in dried sludge is 2.5%. 

Determine: (1) overflow rate, (2) horizontal velocity, (3) weir loading rate assuming the weir length is 2.5 

times the basin width, (4) quantity of removed sludge from the water in m
3
/d, and (5) efficiency of the 

clarifier. 

 

Q.62 ) Determine the dimensions for two rectangular primary clarifiers to settle 3400 m
3
/d of water based 

on the following criteria: an overflow rate of 32 m
3
/m

2
.d, a water depth of 2.4m, weir loading of 125 to 

250 m
3
/m.d and length/width ratio in the range of 3/1 to 5/1. The suitable width for a standard-sized 

sludge-removal mechanism is 4m. Calculate: 1) the detention time (min), 2) weir length (m), and 3) 

amount of alum required per day, concentration of alum = 15 mg/L. 



Bank of Questions                     Water supply and Sewerage (Theoretical part) 2021-2022                      Prof. Dr. Shuokr Qarani Aziz 

Q.63) A plain circular sedimentation basin treats 3 million litres of water per day. The sedimentation tank 

settles all particles greater than 0.002 cm. Specific gravity of particles = 2.65. Depth of water in the tank 

= 3m. Kinematic viscosity of water = 0.873* 10
-6

 m
2
/s; dynamic viscosity = 0.87 * 10

-3
 Pa.s, and density 

of water = 996.787 kg/m
3 

at 26 
o
C

.
. Determine: 

1) Settling velocity (mm/s) of 0.002 cm particles. 

2)  ts (min). 

3) Radius of the tank (m). 

 

 Q.64 ) Define SOR and WLR. 

Q.65) A rectangular sedimentation basin is to handle 12000 m
3
/d of raw water. A sedimentation basin of 

width to length ratio of 1/3 is proposed to remove all particles larger than 0.05 mm in size. Assume a 

specific gravity of 2.62 for the particles and 20 
o
C as the average temperature; determine the basin 

dimensions. If the effective depth of the tank is 3m, calculate the detention time. At 20 
o
C, µ=1.0087 

centipoises and density = 0.99823 grams/cm
3
.   

 

Q.66) Draw a typical rapid sand filter. 

Q.67) A water treatment-plant treats 6300 m
3
/h of river water. The treatment plant has 3 clarifies and 12 

numbers of filters in the filtration unit. Radius of each clarifier is 10 m. Effective depth of clarifiers is 4m. 

Length and width of each filter are 14 m and 6 m, respectively.  Turbidity values in the river water, settled 

water, and treated water are 85 NTU, 30 NTU, and 6 NTU, respectively. Determine:  

i) Detention time of water in the clarifiers (min). 

ii) Filtration rate (m
3
/m

2
 per day). 

iii) Amount of used alum (kg/d), if jar test showed that the optimum coagulant dose= 20 mg/L. 

iv) Removal efficiencies of the filter units and the treatment-plant.  

 

Q.68) A rapid sand filter is to be designed for a water treatment-plant (WTP). The WTP treats 24000 

m
3
/d. Number of filter tanks are10. Filtration rate is 5 m/h. Porosity and specific gravity of the filter 

media (sand)  are 43% and 2.62, respectively. D10 and D60 of the filter media are 0.45 mm and 0.8, 

respectively. Determine: 1) the particle size of garnet which have settling velocity equal to that of sand 

with a diameter of 0.62 mm, specific gravity of the garnet=4.15; 2) fluidization velocity of the filter bed; 

and 3) Length and width of the filter tank, L=1.25 W. 

 



Bank of Questions                     Water supply and Sewerage (Theoretical part) 2021-2022                      Prof. Dr. Shuokr Qarani Aziz 

Q.69) A set of rapid sand filters treats water for a population of 80 000. Rate of water supply is 200 

LPCD. The filters are designed to work at 5000 L/h/m
2
.  Assume 3% of filtered water is used for washing 

filters once a day. Required time for washing a filter is 30 min. Number of filter units is 3. Total area of 

perforations = 0.1485 m
2
.  Total cross section of laterals = 2 x area of perforations. Cross-sectional area 

of manifold = 1.5 x total cross-section of laterals. Amount of alum used is 400 kg/d. Required: 

1) Calculate daimeter of manifold (m). 

2) Total number of 12 mm diameter perforations. 

3) Calculate dosage of coagulant in the coagulation process (mg/L). 

 

Q.70) A filter unit is of size 5.5 m x 4m. After filtering 5500 m
3
 in 24 hours, the filter is back-washed at a 

rate of 10 L/m
2
/s for 10 minutes. Assume washing time is 30 minutes for washing once during 24 hours.  

Four troughs are used for collecting wash water. Total number of laterals in the filter tank is 36. Total 

area of perorations = 0.5% * area of filter tank. Total area of perorations = 0.5 * total area of laterals. 

Assume diameter of perforations is 12 mm. Calculate:  

1) The average filtration rate (m/h). 

2) Dimensions of troughs (cm), use square section. 

3) Diameter of lateral (cm). 

 

Q.71)  Find the number of rapid gravity filter units so as to treat 20 million litres per day; assuming that 

the filter may be washed twice a day and duration of each washing is 15 minutes. Find the of 

backwashing water required for washing of each unit (m
3
/s). Filtration rate is 5000 Litre/m

2
/hour. 

Proposed area for one filter unit = 17.5 m
2
. Assume backwashing rate = 0.6 m

3
/min/m

2
.
 

 

Q.71)  A water treatment plant treats 20000 m
3
/d. Rate of filtration is 120 m/d. Number of filter tanks is 

12. Length and width of filter units are 6m and 4m, respectively. Total number of laterals in one filter 